1.FRAME & MISCELLANEOUS COVER COMPONENTS




i i) 2k e e b it e DESCRIPTION = W&
—71 T~ “4o0-oeats _  _____ H AP MOTOR COVER i
2 SM-50408556-5N URET SCREW 1
3 400-06478 |- f A UPSIDE COVER 1
4 SM-4061255-SP SRET M6 L=12 SCREW M6 L=12 6
5 400-10404 ! PROTECTION PLATE 1
6 SM-4050855-SP WA SCREW 3
7 400-06487 % L BED COVER LEFT 1
8 400-06488 4 L BED COVER RIGHT 1
9 SM-6040650-TP AT M4 L=6 SCREW M4 1=6 5
10 400-06481 Jiiik; 4 FACE COVER 1
11 229-02506 (R FACE PLATE 1
12 SM-4041055~-SP WBET SCREW 2
13 400-10405 THAE CRANK ROD COVRE 1
14 SM-5040855-SN gRET SCREW 4
15 138-16855 MAE CYLINDER ARM CAP 1
16 135-08700 TR HOOK COVER PRESSER SPRING PIN 1
17 135-08809 JEFA HOOK COVER PRESSER SPRING A 1
18 135-08908 8B HOOK COVER PRESSER SPRING B 1
19 SM-5040855-SN WRET SCREW 1
20 SM-6041150-TP SRET M4 L=11 SCREW M4 L=11 3
21 B2707-761-000 Py HINGE STUD 2
22 SM-8060612-TP HHET M6 L=6 SCREW M6 L=6 4
23 141-13468 LR AR AT BOBBIN THREAD TENSION ASM 1
24 141-13450 LR FT 4L BOBBIN THREAD TENSION ROD ASM 41
25 B3126-012-000 etk THREAD TENSION DISK (¢
26 D7133-555-B00 e £ CONNECTING ROD SPRING (1
27 110-72402 e £ g B THREAD TENSION NUT (1
28 NS-6110310-SP WA 11/64-40 NUT 11/64-40 a
29 138-16608 PELRATBL P BALANCE COVER 1
30 SM-4030855-SN WgE] M3 L=8.0 SCREW M3 L=8.0 2
31 400-10414 15 it 2R bR THREAD GUIDE NO. 1 1
32 SM-1061255-SP iRET M6 L=12 SCREW M6 L=12 1
33 B1111-232-000 X HR ik £% #2 THREAD GUIDE PLATE 1
34 SM—-4061255-SP RET M6 L=12 SCREW M6 L=12 1
35 400-10571 LIt % A L SHAPED THREAD GUIDE A 1
36 NM—6040000-SN Rt M4 NUT M4 1
a7 229-20508 1L AA ARM THREAD GUIDE A 1
38 SM-6040650-TP HHET M4 L=6 SCREW M4 L=6 1
39 137-05108 ke (B FRAME THREAD GUIDE (B) 1
10 SM-6010860-TP WPE] M4 L=8 SCREW M4 L=8 1
11 B1129-210-000 Plagideks (B - FRAME THREAD GUIDE (B) 1
42 SM-6040860-TP BRET M4 1L-8 SCREW M4 1=8 1
43 CM-3002000-02 TR (25 CAUTION LABEL(25) 1
44 SM-4030601-SN HRETM3 X 6 SCREW M3X6 1
45 CM-3012000-01 B ot SAFETY LABEL S 1
16 105-02300 )4k ) THREAD CUTTER 1
a7 100-04109 JEEEFR RS GROUND MARK 1
48 TA-0750704-R0 Mz 3E RUBBER PLUG 2
49 TA-0850604-RO AR R I RUBBER PLUG 2
50 TA-1050504-R0 3 RUBBER PLUG 6
51 TA-1250406—-R0O WX E D=12.5 L=4 RUBBER PLUG D=12.5 L=4 1
52 TA-1270502-RO e RUBBER PLUG 1
53 TA-1470704-RO 9 B RUBBER PLUG 1
54 TA-1550902-R0 ok 2 PLUG 2
55 TA-2100904-R0O Ay e RUBBER PLUG 3
56 262-60000 LRER AR BOBBIN WINDER UNIT 1
57 RC-0560711-KP & RETAINING RING (1
58 RE-040000-K0 4 E-RING 4 a1
59 262-60802 A BTW BEARING SPACER Q1
60 262-61602 _ RS EE BOBBIN SPRING 4]
61 262-61701 0 FE BTW BEARING [§
62 262-60109 Ltk 3% N BTW BASE (1
63 262-60208 Lok 38 AR BTW CAM PLATE (1
64 262-60901 etk 2tk BTW SHAFT Q1
65 262-61008 ForrEs R i BTW_LEVER SHAFT (1
66 262-61107 LRLh BT BTW LEVER (1
67 SM-5040655-SN AT SCREW Q1
68 WP-0450826—-5SC WH 4.5X10X0.8 WASHER 4. 5X10X0. 8 (1
69 262-60307 Hesk a5 BTW BASE SHAFT (1
70 262-61305 LY BTW_BEARING (2
71 262-60406 Bp Lk 3% il BTW SHAFT BASE (1
72 262-61206 LeEk BTW SPACER €]
73 262-60505 (R he o 3 BTW CAM LEVER §]
74 SM-8050502-TP WRET M5 L=5 SCREW M5 L=5 (1
75 262-60604 s BTW_WHEEL 4
76 SM-8040802-TP AT MAXS8 SCREW M4 <8 2
7 262-60703 P BTW TORSION SPRING a1
78 262-61503 9 2 A BTW WHEEL RUBBER (1
79 400-11928 AT T M CRANK ROD UNDER COVER 1
80 SM-5040855-SN SRET SCREW 3
81 229-01409 ¥ 2 NEEDLE BAR UPPER BUSH CAP 1
82 CM-1001000-01 L mahbRic OIL INJECTION PROHIBITION LABE 1



2.MAIN SHAFT & NEEDLE BAR COMPONENTS

L. ARG




T e e e e B LA OR S0 5 RS PEMCBIHON Lo s sacicR
1 400-10572 E= MAIN SHAFT 1
2 400-10415 SR FEA ST BEARING BUSH A ASM 2
3 400-10416 il A BEARING BUSH A (2
4 SM-8060812-TP HHET M6 L=8 SCREW M6 L=8 (4
5 SB-1200018-00 ik BEARING 1
6 SB-1200018-00 il BEARING 1
7 SB-1200017-00 il BEARING 1
8 400-10418 R At BEBLH £F BEARING BUSH B ASM 1
9 400-10419 Hil A 158 BEARING BUSH B Q1
10 SM-8060812-TP. SRET M6 L=8 SCREW M6 _L=8 (2
11 400-31136 P CRANK ROD ALL ASM 1
12 400-10421 AT i B CRANK ROD SUPPORT PLATE Q1
13 SM-1030601-SP WRET M3 L=6 SCREW M3 L=6 (3
14 TA-0670604-R0 # D=6.7 L=6 PLUG D=6.7 L=6 (2
15 101-08009 PGES) OIL SEAL @
16 400-06561 fEye OSCILLATOR (1
17 400-26818 . WASHER (1
18 SM-8480652-TP e SCREW 2
19 RE-0800000-KO F# (8D E-SHAPED SNAP RING (8MM) 1
20 SM-6060550-TP WRET M6 L=4.5 SCREW M6 1.=4.5 Q
21 400-06529 PRERAT A7 THREAD TAKE UP COMPL 1
22 400-06530 PR 14 THREAD TAKE UP LEVER ASM ¢!
23 SB-1080022-00 Sk BEARING (2
24 SB-1040016-00 7 BEARING (1
25 400-06531 PELEFT THREAD (¢
26 B1908-505-000 FERZ 2N THREAD PASS BUSH [§1
27 400-06534 FHFFIEFT 4 NEEDLE BAR CRANX ROD ASM [§1
28 228-91006 PSR NEEDLE BAR CRANX ROD METAL ¢
29 400-06535 EHFFIEFT NEEDLE BAR CRANK ROD «a
30 SB-1080023-00 BEARING 4
31 B1903-552-000 I e ET LEFT SCREW (1
32 400-06532 HeLh i FF THREAD TAKE UP CRANK (1
33 400-06537 PELk thin NEEDLE ROD CRANK (1
34 288-91204 B BEARING SUPPORT 2
35 SB-3070002-0A il BEARING 2
36 SB-3070002-0B Hlh 2k BEARING 2
37 SB-3070002-0C £ BEARING 2
38 SB-3070002-0D Hhak BEARING 2
39 400-10434 E=] R RES THRUST COLLAR ASM 1
40 400-10435 1 THRUST COLLRA €]
41 400-10436 (28 THRUST COLLAR SCREW (2
42 400-10533 LRER e 4L BTW DRIVING WHEEL ASM 1
43 400-10534 LRER IR Bh 4 (RS BTW DRIVING WHEEL . (1
44 400-10533 WRET BTW DRIVING WHEEL ASM (2
45 400-10423 #t COUNTER WEIGHT 1
46 400-06517 AT i RERET A COUNTER WEIGHT SCREW A 1
47 SM-6081252-TP HRET M8 L=12 BOLT M8 L=12 1
48 SM-84B0652-TP AT M6X0.75 L=6 SCREW M6X 0,75 L=6 1
49 SM-6061200-SP AT SCREW 1
50 WP-0820516-SP _ B 11 6X8.2X0.6 WASHER 11.6X8.2X0.6 |
51 400-11902 PhERIEFT THREAD TAKE UP CRANK SHAFT 1
52 400-10437 Do b £ 5 CRANK BALANCER ASM 1
53 400-10439 Yoo AR CRANK BALANCER FIX PLATE «a
54 400-10440 GRET CRANK BALANCRE FIX PLATE SCREW 2
55 400-28015 {i Lot AC_SERVO MOTOR Qa
56 SL-6052592-TN [19) BOLT 4
57 236-04309 B4 a8 COUPLING 1
58 SM-8060812-TP RET M6 L-8 SCREW M6 1=8 4
59 B1212-210-D00 F4e PULLEY 1
60 B1144-210-000 T4 45 REVOLVING DIRECTION LABEEL 1
61 265-00306 FimAtsesm HAND PULLEY 1
62 PS-0400142-KH PR 4% 14 SPRING PIN 4X 14 1
63 A1230-500-00A 7 52 SR ET SET SCREW 1
64 GAF-01007000 Eg SPRING 1
65 400-06515 Lo ) GEAR A 1
66 SM-8040310-SS LRET M4 L= SCREW M4 L=3 2
67 400-06516 s GEAR B 1
68 SM-8040310-5S WRET M4 L=3 SCREW M4 L=3 2
69 400-10573 T NEEDLE BAR 1
70 B1411-552-000 TR NEEDLE_BAR _CLAMP 1
71 SS-6090670-TP W4T 9/64-40 L=6 SCREW 9/64-40 L=6 1
T2 B1414-555-000 by g SLIDE BLOCK 1
73 400-10441 i LI NEEDLE ROD METAL 1
74 400-10442 TN NEEDLE ROD LOWER METAL 1
75 400-10574 St £y THREAD GUIDE 1
76 D1405-L7A-MOO LR ipvEs K] NEEDLE BAR THEAD GUIDE 1
77 MDP-500B1 100 PLEtDP X5 811 NEEDLE DP X5 #11 1
78 MDP-500B1400 PLEtDP X5 #14 NEEDLE DPX5 #14 1
79 MDP-170B2100 BLETDP X 14 #21 NEEDLE DP X 14 #21 1
80 SM-7030550-TP BE] M3 L=4.5 SCREW M3 L=4.5 1
81 SM—-8480652-TP $E] M6X0. 75 L=6 SCREW M63<0. 75 L=6 3
82 SM-8060812-TP WE] M6 L=8 SCREW M6 1=8 2
83 400-28015 prat) AEE LN AC SERVO MOTOR 1
84 SM-6061250-TP WET M6 L=12 SCREW M6 L=12 2
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3.PRESSER LIFTER & WIPER COMPONENTS
ERMR A BB




e . T AR S BB soarausnm TaaL DESCRIPTION _ B
T 70 T Ta00-29903 ~ FRMIBE T e Bl PRESSER LIFTING MOTOR 1
2 SM-4051655-SP W M5 L=16 SCREW M5 L=16 4
3 SB-1100024-00 Lip BEARING 0
4 SM-6040802-TP e M5X0.7 L=8 SCREW M4X0.7 L=8 1
5 235-17501 BEA NEEDLE CAM ROLLER A 1
6 400-40256 BrEaRAeT CAM ROLLER SHAFT 1
7 NM-6040001-SP WA MAXO0.7 NUT M4 X0. 7 o
8 400-06661 WRIHEFT A LIFTEN LINK A ASM 1
S 400-06716 Wy £ 4 THREAD TRIMMER SHAFT 1
10 SM-B060812-TP HR4T M6 L=8 SCREW M6 L=8 1
11 400-23831 50 ) SPRING RACK 1
12 SM-4040855-SP YRAT SCREW 1
13 135-15606 B SPRING 1
14 400-06666 IR AR SENSOR SLIT ASM 1
15 SM-8050402-TP (LR AR AR0RET SCREW B
16 400-10443 1 IR Lo SENSOR INSTALLING BASE 1
17 SM-6040802-TP IR 22 40R%] MAX0.7 L=8  SCREW M4X0.7 L=8 1
18  HD-0005700-0A 2 PHOTO SENSOR 1
19 SL-4031291-SC R4S el M3 X 12 SCREW M3X 12 1
___ 20 400-06665 B LIFTER LINK B 1
21 SD-0800327-TP BEHEMEAT D=8 H=3.2 HINGE SCREW D=8 H=3.2 1
22 NM-6050001-SP R M5 NUT M5 1
23 SD-0700406-TP BrkIEET D=7 H=4 HINGE SCREW D=7 H=4 1
zg 400-06671 pLErd ] CONNECTING ARM 1
25 SM-6061802-TP URET M6 1=8 SCREW M6 L=8 1
26 265-00405 RN CONNECTING SHAFT 1
27 400-08693 TEB A sh iR dhs LOWERING ARM 1
28  SM-6061802-TP 84T M6 L=18 SCREW M6 L=18 1
29  SD-07906006-TP PEIRE] D=T.79 H=6 HINGE SCREW D=7.94 H=6 1
30 NM-6060001-CP SRE} M6 NUT M6 1
31  400-06672 F B 3R LOWERING FOOL 1
32 141-04400 ER CONNECTING LINK 1
33 SD-1000406-TP BrEEIRET D=10 H=4 HING SCREW D=10 H=4 ]
34 400-06674 PR BEEHT WIPER CONNECTING LINK 1
35 SD-0600206-TP PREEIRET M=6 H=2 HINGE SCREW D=6 H=2 1
36 135-09708 R SPRING 1
37 400-10451 R BB ET#T WIPER CONNECTING ARM ASM 1
38  RC-0470611-KP ¥ 4.7 RETAINING RING 4.7 2
39 400-10455 IRERBA AR WIPER CONNECTING LINK SHAFT 1
40 400-10457 PREREATIS WIPER STOPPER 1
41 400-10458 ERBREEAT WIPER CONNECTING PLATE 1
42 400-17202 BB MC WIPER C ASM 1
43 NM-6060003-SC REE M6 NUT M6 1
44 RC-0470611-KP - K% 4.7 RETAINING RING 4.7 1
45 SD-0640216-TP FEEERE] D=6.35 H=2. 1 HINGE SCREW D=6.35 H=2. 1 1
46 400-06678 W BIER WIPER BASE PLATE 1
47  SM-4040855-SP WRET SCREW 1
48  WP-0450801-SP /.9 WASHER 1
49  WP-0450801-SP By WASHER 1
50  ¥WP-0480856-SP - 4. 8X8.4%0.8 WASHER 4.8X8.4X0.8 1




4 SHUTTLE DRIVER SHAFT COMPONENTS
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R B —— &% clu o DESCRIPTION /| @&
T T I T T THX0015000-00 e lEE ik TNIEABBESOLIE g e I
2 400-12127 Vi R AR OIL PIPE HOLDER 1
3 SM-6040602-TP 4T M4 L=16 SCREW M4 L=6 - 1
4 400-13721 AR R TUBE CLAMP 1
5 SL-4040891-SC JHE R 3] S R SCREW M4 L=8 1
6 400-10464 14 Bl 41 44 THRUST COLLAR ASM i
7 400-10467 14 ] THRUST COLLAR (1
8 100-10469 P4 R T THRUST COLLAR SCREW (2
9 SB-1100024-00 AR BEARING 3
10 400-16077 Tl SRR 1 LOWER SHAFT GEAR ASM 1
11 400-06563 1ZEahikdeHh OSCILATOR SHAFT 1
12 SM-8060612-TP HHET M6 L=6 SCREW M6 1.=6 2
13 400-10575 T LOWER SHAFT 1
14 EA-9500B01-00 LA CABLE BAND -
15 400-06578 i 2 OIL WICK PRESSER 1
16 SM-8060610-TP WREY SCREW 1
17 SM-8060812-TP WRET M6 L=8 SCREW M6 L=8 2
18 400-06573 T SHUTTLE ASM 1
19 400-06574 A SHUTTLE (1
20 B1820-210-D00 WAHE A SHUTTLE OIL FELT A 2
21 B1821-210-D00 WKMTE B SHUTTLE OIL FELT B (1
22 B1822-215-P00 PP INNER HOOK PRESSER SPRING (2
23 RE-0300000-K0 % 3 E RING 3 (2
24 265-01858 AR A FE 44 4 INNER HOOK PRESSER ASM 2
25 141-04004 4 I AR ONCE_THROUGH OIL FELT PRESSER ¢
26 SM-6020460-TP WRET M2 L=3.5 SCREW M2 L=3.5 (2
27 141-03907 A SHUTTLE ONCE THROUGH OIL FELT (1
28 400-06577 BRI R SHUTTLE LUBRICATING PLATE (1
29 SM-4030455-SP WRET SCREW (2
30 €Q-2000000-00 S OIL WICK (2.6
31 CQ-2000000-00 T OIL WICK (1. 4
32 236-30007 A TUBE (1
33 236-30007 A TUBE 0.6
34 135-29607 R B SHUTTLE PACKING (2
35 400-10471 Sea) SHUTTLE RACE ADJUSTING SHAFT 1
36 SM-6040650-TP URET M=4 L=6 SCREW M4 L=6 1
37 400-06575 MR RS Ml SHUTTLE BEARING RING 2
38 400-06576 TEH i SHUTTLE OIL SEAL 2
39 SB-3080010-0A Ak BEARING 2
40 SB-3080010-0B & BERING 2
41 SB-3080010-0C Bl & BEARING 2
42 SB-3080010-0D $h & BEARING 2
43 B1815-210-000 HEHR 41 £R 4R INNER HOOK UPPER SPRING 1
44 SM-6020460-TP et ERIRERAT M2 L=3.5 SCREW M2 L=3.5 2
45 141-03253 _BARHA A INNER_HOOK PRESSER ASM A 1
46 141-03352 HWEHAY B INNER HOOK PRESSER ASM B 1
47 141-03659 WM C SHUTTLE RACE RING ASM C 1
48 400-11512 K sha 44 DRIVER ASM 1
49 400-14963 BEHR SR Eh A 14 SHUTTLE DRIVER ASM 1
50 $5-6121212-TP $RET 3/16-12 L=12.0 SCREW 3/16-12 1=12.0 a
51 400-11511 e B zh 3% SHUTTLE DRIVER (1
52 400-10879 HeH B Eh 3% SHUTTLE DRIVER (1
53 B1828-980-0BB BOEAS BOBBIN CASE ASM (RACING PREVE 1
54 138-12102 e BOBBIN CASE ASM (RACING PREVE 1
55 400-10473 T HiIE U o6 {4 LOWER SHAFT GEAR COVER ASM 1
56 400-10474 THEEL & LOWER SHAFT GEAR COVER (1
57 400-10475 TRRIE G s LOWER SHAFT GEAR FELT (1
58 WP-0450801~-SP B WASHER 2
59 SM-5040855-SN AT SCREW 2
60 SL-4040891-SC __ URET M4 L=8 SCREW M4 L=8 1
61 HX-0015000-0B .4 CABLE CLIP 2
62 SL-4040891-SC SR4T M4 L=8 SCREW M4 L=8 2
63 SM-6040650-TP SBET M4 L=6 SCREW M4 L=6 1
64 400-06840 B RUBBER BUSH )
65 400-06836 Piz:E OIL TANK ASM 1
66 400-06580 E®R SHUTTLE 1
67 400-06581 =8 SHUTTLE (H) 1
68 400-14965 EEi2:d SHUTTLE (H) 1
69 B1828-210-DAA O BOBBIN CASE ASM (RACING PREVE 1
70 B1806-210-D00 B BOBBIN 1
71 400-10470 THE R A i 4T SHUTTLE ASM SCREW 1
72 SM-8061050-TP HRET SCREW 1




5 THREAD TENSION COMPONENTS
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.. SR .. SR 1. 4 = A0 MAUAANTE DESCRIPTION _ s 3
T 1 400-06628 H ek AT SOLENOTD 1
2 SM-6040602-TP Lk S AR ORAT M4 L=16 SCREW M4 1=6 4
3 RE-0900000-KO0 % E-RING 9 1
4 400-06625 W SPRING 1
5 400-06617 £ il 2k AT SOL PIN 1
6  400-10477 FEL i 2k 42 P AT SOL COLLAR 1
7 SM-8030412-TP 2T SCREW 2
8  400-10479 FLHE Bk AR AT PLATE 1
9  SM-6040802-TN HRET SCREW 2
10 WP-0430801-5C s WASHER 4. 3+9%0. 8 2
11 400-10482 1EBHFT (F) 44 AT DRIVE LINK(F) ASM 1
12 400-10492 WA HERE A AT DRIVE LINK(R) ASM 1
13 400-10495 SCAEE (R) AT PIVOT BASE(R) 1
14 SM-6040602-TP $2ET M4 L=6 SCREW M4 L=6 2
15 400-10486 SR (F) AT PIVOT BASE (F) 1
16 SM-6041050-TP BRET M4 L=10 SCREW M4 1=10 2
17 400-10487 it L) AT PIVOT SCREW 2
18 NM-6040003-SC HRRE M4 NUT M4 2
19 WP-0400516-UZ By PLAIN WASHER 3
20 400-10490 & AT PIVOT BEARING 2
21 400-10497 B3l AT JOINT 2
22 WP-0400516-UZ B PLAIN WASHER 2
23 400-10498 ik AT JOINT BEARING 2
24 NM-6030003-SC 826 M3 NUT M3 2
25 400-10500 EFT AT CONNECTION BAR 1
26 400-06622 FORs AT SNAP PIN 2
27 400-10503 Je L 4 14 THREAD TENSION 1 ASM 1
28  400-10504 Je Lkl THRED TENSION SHAFT (1
29 299-28808 e} NUT (1
30 299-21506 Je LR i THREAD TENSION DISK (2
31 262-18602 S £k B FIRST THREAD TENSION SPRING (1
32 400-10508 e Lk 4 THREAD TENSION 2 ASM 1
33 400-10510 JE L 8 THREAD TENSTON POST BASE (1
34 400-10511 JerhfE DISK STOPPER HOLDER CAP (1
35 400-10512 I 2k I THREAD TENSION SHAFT COLLAR (1
36 400-10513 EEE DISK STOPPER SP (3
37 400-10514 ER DISK STOPPER (1
38  400-10515 ek 3 e ASSY THREAD TENSION POST (1
39 400-10478 B2ET AT SOL COLLAR SCREW (1
40 229-21605 Hhek# THREAD TAKE UP SPRING (1
41 400-10521 BRE] ~ HOLD CAP SCREW (3
42 400-10522 g i} SHAFT NUT (1
43 400-10523 # POST BASE C RING (1
44 400-10509 Je ik e THREAD TENSION SHAFT (1
45 400-13967 hEs AT FELT 1
46 SL-4040681-SC oET COMBINATION SCREW M4*8 1
47  SM-B061612-TP BRET M6%16 SCREW M6%16 1

AL I



6.THREAD TRIMMER MECHANISM COMPONENTS
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i i A L. &% STHINCRME DESCRIPTION =~ .8
TT1 T4oo-0eTil T T T T T T WM THREAD TRIMMER CAM i - i
2 SM-8050592-TP WRET SCREW WASHER 2
3 WP-0450801-SP iy WASHER 1
4 400-40256 M TR CAM ROLLER SHAFT 1
5 NM-6040001-SP SEE} M4X0. 7 NUT M4X0.7 2
6 400-06712 WERFTAT THREAD TRIMMER LINK ASM 1
T SD-0800327~TP ShOTERET D=8 H=3.2 HINGE SCREW D=8 H=3.2 1
8  NM-6050001-SP 1B M5 NUT M5 1
9 400-06716 PR THREAD TRIMMER SHAFT 1
10 SM-8060812-TP BBET M6 L=8 SCREW M6 L=8 1
11 400-06717 WL EFT CONNECTING BAR 1
12 400-10525 WY 2E 1 RV AR THREAD TRIMMER SENSOR SLIT 1
13 SM-6040802-TP HRET M4 X0.7 L=8 SCREW M4X0.7 L=8 1
14 HD-0022300-00 BYLR fL R 5% PHOTO SENSOR 1
15 SL-4041291-SC _RET M4 L=12 SCREW M4 =12 1
16  400-10526 e T 88 A 3 e THREAD TRIMMER SENSOR BASE 1
17 SM-4040855-SP 4T SCREW 2
18 400-06722 R A NEEDLE PLATE ASM A 1
19 400-06723 4 o NEEDLE PLATE ASM H 1
20 400-06724 _HiR4E E NEEDLE PLATE ASM E _ 1
21  B2417-280-000 BIEEKLATHh THREAD CUTTER LEVER SHAFT (1
22 B2426-280-000 Ellgih NEEDLE HOLE GUIDE (1
23 141-09607 34l NEEDLE HOLE GUIDE (1
24 D2426-282-C00 Gl NEEDLE HOLE GUIDE (1
25 $5-1060210-TP $RE] 3/32-56 L=2.2 SCREW 3/32-56 1.=2.2 (2
26 400-06721 iR NEEDLE PLATE (1
27 B2424-280-000 [l 7] FIXING KNTFE (1
28 $5-7090410-SP {7 4BET 9/64-40 L=3.5 SCREW 9/64-40 1=3.5 (2
29  B2418-280-000 B JENT MOVING KNIFE LINK (1
30 B2416-280-000 M FATEE THREAD CUTTING LEVER RING (1
31  B2415-280-0A0 BYLRATHEA 1 (A1) THREAD CUTTER LEVER ASM SMALL (1
32 B2414-280-0A0 WL ATFF AL () THREAD CUTTER LEVER ASM LARGE (1
33 S$-6110430-TP BBET 11/64-40 L=4.0 SCREW 11/64-40 1=4.0 (1
34 WP-0450846-SP HE WASHER (1
35 S8-7110740~TP BET 11/64-40 L=7 SCREW 11/64-40 L=7 (1
36 B2423-280-00C FIIWAC MOVING KNIFE WASHER C (1
37  B2423-280-00A BIIRKA MOVING KNIFE WASHER A (1
38  B2423-280-00B BJIH B MOVING KNIFE WASHER B (1
39 B2423-280-00D BITIHED MOVING KNTFE WASHER D (1
40 B2423-280-00F BIIRHE MOVING KNIFE WASHER E (1
41 B2421-280-0A0 )14 MOVING KNIFE ASM (1
42 SD-0500091-TP HEGEER D=5.0 H=0.9 HINGE SCREW D=5.0 H=0.9 (1
43 SM-1040650-TP $B5T M4 L=6 SCREW M4 L=6 = 4
44  263-15606 MEET A NEEDLE CAM ROLLEK A% 1
45 263-15705 MEEET B NEEDLE CAM ROLLER B * 1
46 263-15804 T C NEEDLE CAM ROLLER C 1
AT 263-15903 T D NEEDLE CAM ROLLER D 1
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7.FEED MECHANISM COMPONENTS
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Fe <R3 B s BTN o sy < B
T A0-Zeer T T T T T T T XAdMERmEL T - ———— X FEEDCMOTOR =~ e 1
2 SM-4041655-SP WES M4 L=16 SCREW M4 L=16 4
3 265-01403 Xtk 2E it eh HL ik 46 X FEED GEAR 1
4 SM-B060602-TP URE] M6 X6 SCREW M6 X6 2
5 400-29902 Y PR 1t e L Y _FEED MOTOR 1
6 SM-6041150-TP AT MA L=11 SCREW M4 L=11 2
7 400-10636 Y RERRE i f b e Y FEED MOTOR BASE 1
8 SM-6041150-TP BET M4 L=11 SCREW M4 L=11 2
9 265-01502 Y [ i R e Y FEED GEAR 1
10 __SM-B060602-TP _URET ME<6 SCREW M6 X 6 a8
11 400-06736 9 17 335 A1 K 5 A CLOTH FEED ARM 1
12 135-16208 XS BN 8 FEED DRIVING ARM SHAFT 1
13 SM-8060812-TP HRET M6 L=8 SCREW M6 |.=8 1
14 262-23305 THECRE S dR g SLIDE BLOCK STUD 1
15 B1414-232-000 IEA R SQUARE BLOCK 1
16 SM-8060812-TP BRET M6 L=8 SCREW M6 L=8 1
17 400-06738 Y b Y FEED SHAFT 1
18 B2509-704-000 S 1813 A B Eh il e BUSHING REAR 2
19 265-00009 Y [EE KN BK 2h i Y FEED ARM 1
20 _SS-8660612-Tp _ WRET 1/4-40 L=6 SCREW _1/4-40 L=6 2
21 135-17404 BRETHY HINGE STUD 1
22 400-06740 BT &€ 1 CLOTH FEED SUPPORT PLAE 1
23 SM-6041150-TP BRET SCREW 3
24 400-06737 Ha AR CLOTH FEED PLATE 1
25 _400-06739 3T CLOTH _FEED PRESSER PLATE 1
26 SM-1040650-TP ET M4 1=6 SCREW M4 =6 4
27 HD-0022300-00 fmas PHOTO SCREW 1
28 S1-4041281-5C HRET MAX0.7 L=12 SCREW M4X0.7 L=12 1
29 141-11702 e % g s SENSOR INSTALLING BASE 1
30 SM-4040855-SP SCREW 2
31 141-11504 1 325 7 % TR 8% A CROSSFED SENSOR SLIT 1
32  SM-6040650-TP RET M4 L=6 SCREW M4 L=6 1
33 HD-0005700-0A 1hrkas PHOTO SENSOR 1
34  SL-1031291-SC e M3x 12 SCREW M3X 12 1
35 141-11801 _ AR e SENSOR INSTALLING BASE 1
36 SM-1040855-SP e SCREW 1
37  141-36402 A (732 A 1K AR LENGTHWISE FEED SENSOR SLIT 1
38  SS-6110480-SP SRET 11/64-40 1=4. 3 SCREW 11/64-40 1=4. 3 |
39 400-39255 ST SUPPORT PLATE 1
40 SM-6040802-TP BBET M4X<0.7 L=8 SCREW M4X0.7 L=8 2
41 400-39013 XA B FEED BRACKET B 1
42 B2549-280-000 W WORK CLAMP FOOT MOUNTING BASE 7
43 B2548-280-000 R BALL RETAINER 1
44  SS-8150510-TP WRET 15/64-28 1L=4.7 SCREW 15/64-28 1=4,7 1
45  B2557-280-00A L WASHER FOR DRIVING ARM 2
46 B1414-232-00A HHbe CRANK SLIDE BLOCK 1
47 B1414-232-00B e GUIDE ROLLER 1
48  CS-0BOO881-TP 4% THRUST COLLAR 2
49  SM-8050512-TP HRE] M5 L=5 SCREW M5 L=5 4
50 WP-0450801-Sp # WASHER 1
51 262-04008 R A LIFTING LEVER RIGHT 1
52 262-04107 I I 4 LIFTING LEVER LEFT 1
53 141-05407 S CLOTH PRESSER SPRING 2
54  135-18501 FrWER SPRING SUSPENSTON 1
55 135-18808 IE, WORK CLAMP FOOT FACE PLATE 1
56 SS-211093-Sp T 11/64-40 L=8.7 SCREW 11/64-40 1=8.7 5
57  $S-7110740-TP WRE] 11/64-40 L=7 SCREW 11/64-40 =7 4
58 135-33104 Pk FINGER GUARD 1
59  135-48300 iR FINGER GUARD 1
60 SS-8080310-TP BREY 1/8-44 1L=2.8 SCREW 1/8-44 L=2.8 2
61  135-18600 A1 WORK CLAMP FOOT, RIGHT 1
62 135-18709 Fe b WORK CLAMP FOOT, LEFT 1
63  135-48102 R WORK CLAMR FOOT, RIGHT 1
64  135-48201 IR WORK CLAMR FOOT, LEFT 1
65  135-42915 A WORK CLAMP FOOT, RIGHT 1
66 135-43012 KRB WORK CLAMP FOOT, LEFT 1
67 400-06745 REh A L LEVER DRIVING PLATE L ASM 1
68 400-06747 WA R LEVER DRIVING PLATE R ASM 1
69  SM-6061802-TP AET M6 L=18 SCREW M6 L=18 1
70 WP-0621016-SD 6.2x13% 1 WASHER 6.2X 13X 1 1
71 400-10570 [EN HIDDEN PLATE 1
72 SM-5030501-5C SRET M3 L=5 SCREW M3 L=5 2
73 141-16107 I RHRA FEED PLATE A 1
74 141-16206 % EHER FEED PLATE B 1
75 135-54803 GEEIR FEED _PLATE 1
76 141-16800 IXEMEH FEED PLATE H 1
77 141-16404 IBFHRD FEED PLATE D 1
78 SM-3061052-TP RET M6 L=10 SCREW M6 L=10 1
79 WP-0621016-SD HE 6.2X13X1 WASHER 6.2X13x1 1
80 400-39012 TR T LIFTING LEVER SHAFT B 1
81  SM-4042055-SP BET M4 1=20 SCREW M4 L=20 2
82  WP-0450801-SP g WASHER 2

S14=



8.TC CLAMP COMPONENTS

2 4
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g LM CCNEONEN TS e - BT DESCRIPTION __ _ _ _ _ Lo 3
T 1 T 400-06761 T PEA TC CLANP 1
2 400-06762 b BBRALF TC CLAMP PLATE ASM 1
3 400-06765 F iR BB BN TC SUPPERT PLATE ASM 1
4 400-06768 ek 2% A A 1 TC JOINT ASM 1
5 400-15800 K BE AN TC-LINK ASM 1
6 SM-2360110-TP 84T M1.6X0.2 L=1.35 SCREW M1.6X0.2 L=1.35 2
7 WP-0320500-SC B M3 WASHER M3 1
8 RE-0200000-K0 % E-RING 9
9 SD-0400266-TP PEREORET D=4 H=2.6 HINGE SCREW D=4 H=2.6 1
10 400-10589 ek AR TC BASE 1
11 SM-6040650-TP BRET M4 L=6 SCREW M4 L=6 4
12 400-06772 Helh 28R TC CAM PLATE 1
13 400-06780 JeLp TC SPRING 1
14 400-06781 LR BRI AR TC BASE COVER 1
15 SM-6020350-SP BBET M2 L=2.5 SCREW M2 L=2.5 4
16 400-06782 SR B TC NOTCH R 1
17 SM-4020600-SP 5T M2 16 SCREW M2 L=6 2
18 400-0677T Je £k 38 1l TC NOTCH F 1
19 SM-6020450-TP BRET SCREW 2
20 400-10527 P ) K TC DRIVING ARM ASM 1
21 400-10528 WahE TC DRIVING ARM (1
22 400-11152 5] . TC ARM SCREW (2
23 SD-0800406-TP BATERET DB Hda * . SHOULDER SCREW D8 H4 1
24 400-06776 HEERT TC CONNECTING LINK 1
25 SD-0350156-TP FEEIRET SHOULDER SCREW 1
26 400-10530 i3 e SENSOR SLIT 1
27 SM-6030502-TP BRETHY M3X5 BOLT M3X5 1
28 400-06864 ek H L THREAD CLAMP MOTOR 1
29 SM-6041200-SP BT M4 L=12 SCREW M4 L=12 4
30 400-10531 fE} 'SENSOR_INSTALLING BASE 1
31 SM-6040802-TP 98ET MAX0.7 L=8 SCREW M4X0.7 L=8 1
32 HD-0005700-0A LR35 PHOTO SENSOR 2
33 SL-4031091-SC BRET M3X10 SCREW M3X 10 2
34 400-10532 Pk DUST GUARD 1
35 SM-4030601-SN 4RET M3X6 SCREW M3X6 1
36 WP-0450801-SP o WASHER 1
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9.SENSOR COMPONENTS
femAEAH

24

T e B MR A ol o ek e |12 DESCRIPTION 83
1 400-05729 1R AR A THESENSOR CABLE ASM ™ i =a k1 ©
2 400-05731 ¥ 1) A 2 L A4 1 Y SENSOR CABLE ASM 1
3 400-05732 At I 4% L AR A 1 PF SENSOR CABLE ASM 1
4 400-05730 X [F) 4 el e LA 441 {1 X SENSOR CABLE ASM 1
5 400-05733 e B R A 2 TT _SENSOR CABLE ASM 1
6 400-06495 ey s SAFETY SW ASM 1
7 400-06496 LA TR SAFETY SW BASE (1
8  236-38109 AR SAFETY SWITCH ARM (1
9 400-06497 WA R TR SAFETY SW ARM SHAFT (1
10 236-38208 % SAFETY SWITCH SPRING (1
11 236-38406 PR L) SAFETY SWITCH NUT (1
12 400-05734 EhIF % SAFETY SW CABLE ASM (1
13 SM-4021201-SC AT M4 1=12 SCREW M2 L=12 (2
14 EA-9500B01-00 A CABLE BAND (1
15 SM-4050855-SP [ 43] SCREW 1
16 400-05664 PCBH £ 14 INT PCB ASM 1
17 400-05660 PCBH# INT PCB (1
18 400-05725 ik INT CABLE ASM (1
19 SL-4040881-SF WRET M4 L=8 SCREW M4 L=8 4
20 141-15554 HERALLE HEAD GROUND CABLE A ASM 1
21 SM-4040855-SP ET SCREW 1
22 EA-9500B01-00 Eilid CABLE BAND 6
23 EA-9500B02-00 A 150 CABLE BAND 150 3
24 HX-0015000-0K g CABLE CLIP 1
25 SM-4040855-SP BRET SCREW 1
26 HX-0033900-00 AT STUD 4
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10.THREAD STAND COMPONENTS

REAH
|
|
|
[
[
|
|
|
|
|
|
[
I
|
|
e
|
I
I
|
|
|
|
|
|
|
|
[
|
I
CATRINIE Y ¢ | AP T S -, e R RN R I
e IR L SR ol P N o DESCRIPTION i
1~ "229-30358 AT THREAD STAND ASM o R
2 229-31109 RRETIR {28 SPOOL, RETAINER (2
3 299-31000 LR HhAHY SPOOL PIN (2
4 229-30903 E2E L g SPOOL REST CUSHION (2
5 229-30804 SR SPOOL_REST (2
6  SM-6061610-SC S2ET M6 L=16 SCREW M6 1.=16 @2
7 229-30705 AT THREAD GUIDE ARM JOINT 2
8  229-31406 i AR A SPOOL REST ROD RUBBER CAP (1
9 229-30507 SR SPOOL REST ARM (2
10 229-30408 L E AT SPOOL_REST ROD , UPPEN (1
11 229-31307 3 SPOOL REST ROD JOINF (1
12 SM-4051405-SE HRET M5 L=14 SCREW M5, L=14 (2
13 NM-6050001-5C WEE M5 NUT M5 (2
14 229-30309 T HFF SPOOL REST ROD , LOWER (1
15 229-31208 POE: 1. THREAD GUIDE (2
16 WS-0510002-KN FEPEE Y SPRING WASHER (2
17 NM-6050001-SC R M5 NUT M5 2
18 NM-6160511-SC BB MI6X 1. 5 NUT M16X1.5 (1
19 WP-1702600-S0 HH 17X30X2.6 WASHER 17x30X2.6 2
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11.TABLE STAND COMPONENTS

atRaH
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29

I
|
|
i

28
27
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i) k) £ xd _ DESCRIPTION = ¥&
T 1 T400-06886 T T R 1
2 SK-3513201-SE AURET D=5.1 =32 WOOD SCREW D=5.1 L=32 4
3 141-18053 Bl T-STAND COMPL 1
4  141-18152 AW LA UPPER STAND ASM, RIGHT (1
5 141-17251 GHE T STAND ASM_, RIGHT (
6 B8101-210-AAB EATHLAR BT UPPER STAND ASM, (1
7 B8105-210-AAA FESLHLAETAY STAND ASM (1
8 111-58300 Pl STAND SIDE SUPPORT (1
9 111-58409 il aE STAND SIDE SUPPORT (1
10 111-58607 _ A RUBBER CAP (4
11 170-07402 [ NUT (2
12 111-58516 SEHLAR LR R UPPER STAND PLATE (2
13 SL-9082091-SE vEEr WASHER HEXAGONAL BOLT (12
14 138-17754 Bt 1 Z-STAND PEDAL ASM (1
15 111-59001 _ BRSO PEDAL SHAFT BRACKET (2
16 B8153-771-000 BEROEBEAT PEDAL CONNECTING ROD (1
17 D8113-555-B00 EEATE PEDAL BUSHING @
18  GPF-06080000 BRI 1R PEDAL ADJUSTING PLATE (1
19 GPF-060600A0 i PEDAL ASM (1
20 SH-9061203-SE WPET M6 1=12 SCREW M6 L=12 (2
21 WP-0671016-SE BE 6.7X13X1 WASHER 6. 7X 13X 1 (2
22 WS-0621210-KR PR 6.2X11.4X1.2 SPRING WASHER 6.2X11.4X1. 2 (2
23 SM-9082023-SE BBET M8 L=20 SCREW M8 L=20 @
24 WP-0871602-SE Bl 8. TXI8X1.6 WASHER 8. 7X 18X 1.6 (4
25 WS-0861410-KR BUHE 86X15X1.4 SPRING WASHER 8.6X15X 1.4 (@
26 NM-6080721-SE WRRE M8 NUT M8 (2
27 BB8108-555-0A0 TATERET R Ty ADJUSTING SCREW ASM. WITH CAP (1
28 NM-6120001-SE @A M12 NUT M12 (4
29 WP-1302501-SE BH M2 WASHER M12 (4
30 WS-1253010-KN FpEH K 12.5%21.5X3 SPRING WASHER 12.5X%21.5%3 (4
31 111-55108 fhfi DRAWER 1
32 111-55207 i F50 DRAWER SUPPORT 2
33 D8204-555-D00 TR DRAWER STOPPER 1
34 SK-3311601-SE ABRET D=3.1 L=16 WOOD SCREW D=3.1 L=16 6
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12.CONTROL BOX COMPONENTS
R A

= D



L i e . BN _ s otiasiscionac] DESCRIFTION ¥ &
1 400-55355 ikt CONTROL BOX 1
2 400-55356 P34 TR CONTROL BOX FRONT COVER 1
3  400-55357 . R Ja R CONTROL BOX REAR COVER g
4 S$L.-4040891-5C BRET M4 L=8 SCREW M4 L=8 6
5 S51.-4040891-SC SRET M4 L=8 SCREW M4 L=8 1
6 M3801-476-000 B4 ] 2 TRANSMISSION BOX FITTING PLATE 1
7 SM-6083002-TN HRET M8 L=30 SCREW M8 L=30 4
8  WS-0820002-KR FhEPEHRE M8 SPRING WASHER , M8 4
9  WP-0841601-SC ] B.4X17.4X1.6 WASHER 8.4X17.4X 1.6 8
10 NM-6080001-SC SRR MBX 1. 25 NUT M8X1.25 8
11 M4206-461-000 S WASHER 4
12 400-05648 AL MAIN PCB ASS'Y 1
13 400-05641 FHEAY MAIN PCB ASS'Y (1
14 400-05705 ey MAIN PCB HEAT SINK (2
15 SL-4031081-SF BT M3 1=10 SCREN M3 L=10 (6
16 SL-4040881-5C BRET M4 L=8 SCREW M4 L=8 6
17 400-00029 SDCH SDC PCB A ASS'Y 1
18  SL-4040881-SC URE] M4 L=8 SCREW M4 L=8 10
19 400-00056 FLT-THR FLT-T PCB A ASS’Y 1
20 SL-4040881-SC __4BET M4 1=8 SCREW M4 L=8 i
21 HX-0033900-00 Fkap i STUD 6
22 NM-3040520-SC WA M4 NUT M4 6
23 400-05401 P FAN MOTOR ASS’Y 1
24 KM-0000004-80 B B 4 8 FAN MOTOR 1
25  SL-4043591-SC HET SCREW 4
26 NM-3040520-SC BEEE M4 NUT M4 4
27 400-05706 FHE R MAIN PCB HOLDER PLATE 1
28  SL-4040881-5C BRET M4 L=8 SCREW M4 L=8 5
29  HX-0040700-00 ¥ BUSH 1
30 _178-45009 _ e SR CORD FITTING PLATE 1
31 SL-4041091-SC AT M4 L=10 SCREW M4 L=10 g
32 400-05391 ML 3p POWER CORD 3P ASS’Y 1
33 HX-0041000-0A i STRAIN RELIEF BUSHING 1
34 400-05393 FLT-SDC&P R4 FLT-SDC CORD P ASS’Y 1
35 400-05394 FLI-SDCEES B4 FLT-SDC CORD § ASS’Y 1
36 400-05726 SDCT£kP &4t SDC-MATN CORD P ASS’Y 1
37 400-05727 SDCELS R4 SDC-MAIN CORD S ASS'Y 1
38  400-03484 B A A A PEDAL SENSOR ASM 1
39  400-03485 TS L aE i SENSOR FITTING PLATE A ASM (1
40 M4001-461-000 LR e b PEDAL SENSOR BASE {
41 M4002-161-000 PANF PEDAL LEVER (1
42 M4004-461-000 BEMCER PEDAL RING (1
43 M4005-461-000 BMOE K VOLUME LINK (1
44 MA007-351-000 W FRONT SPRING (1
45  SM-4030801-SF 25T M3X0.5 L=8 SCREW M3X0.5 L=8 Q1
46 SM-8040802-TP BEET MAXS8 SCREW M4 X8 (2
47 SV-4030601-SR WEET M3 L=6 SCREW M3 L=6 (2
48 SL-4041681-SF BRET M4 1=16 SCREW M4 L=16 3
49 HX-0018800-0D IR BUSH 1
50 SL-4040891-SC $BET M4 L8 SCREW M4 L=8 2
51 HX-0051100-00 R WIRE SADDLE 3
52  E9607-603-000 4L UMD STICKER (SMALL) 1
53 E9567-319-000 etk EARTH MARK 1
54 400-03458 L MASK SEAL 10



13.0PERATION PANEL COMPONENTS
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o SR . -SSR IR DESCRIPTION = &k _
T 1 T T400-05695 FribI R OPERATION BOX A ASM 1
2 400-05677 PCBIR & 48 PANEL PCB ASS’Y (1
3 SL-4031081-SC 84T M3X 10 SCRERW M3X 10 (4
4 400-05692 FehIRAT OPERATION BOX FRONT CASE (1
5 400-05693 _ IR R OPERATION BOX REAR CASE (1
6 400-05691 B OPERATION PANEL SHEET (1
7 400-05694 AR i 5 PANEL. PCB HOLDER PLATE (1
8  EA-9500B01-00 #®E CABLE BAND (1
9  SL-4031081-SC $RET M3X 10 SCREW M3X10 (4
10 BME-03200000 B bR VOLTAGE INDICATION SEAL 1
11 400-05385 MBS FFAZ 1 ACCESSORIE PARTS A ASM 1
12 M3004-511-00A TR 22y, VOLTAGE INDICATION CARD, A (1
13 HF-0013031-58 {RE 4 3. 150 250V FUSE 3. 15A 250V REF.NO. 112 (1
14 HF-0030002-00 fRES 22 20 (220/240V) FUSE 2A (220/240V) (1
15 HF-0013050-P0 B % 57 FUSE 5A (1
16 229-58458 R CONNECTING ROD ASM. B (1
17 MAO-11532000 %®¥ CORD STAPLE (3
18 SK-3512001-SE ARERET D=5.1 1=20 WOOD SCREW D=5.1 L=20 (2
19 MTS-HJ100003 AT BOLT (2
20 SM-6084002-TN YRET M8 =40 SCREW M8 L=40 (1
21 WP-0852086-SC BH M8 WASHER M8 (2
22 WP-0841601-SC B 8.4X1T.4X1.6 WASHER 8.4X17.4X1.6 (1
23 WS-0810001-KR HREABH M8 SPRING WASHER , M8 (3
24 NM-6080002-SC WA M8 NUT M8 (2
25 M9017-580-0A0 _ U POKER CABLE ASM 1
26 HA-0042500-00 W3 SWITCH 1
27 400-05697 BR AR i B OPERATION BOX FITTING PLATE 1
28 SK-3382001-SE $ET D=3.8 L=20 SCREW D=3.8 1.=20 4
29 SL-4041691-SC BET M L=16 SCREW M4 L=16 3
30 CM-3001004-01 BE 3 ki LABEL 3 (LARGE) 1
31 CM-3004006-01 bR VOLTAGE CAUTION LABEL 1
32 GPK-570010B0 FERR T R4 4 PEDAL SWITCH ASM 1
33 M9013-590-0A0 BT o5 el 0 2 21 4 PK57 TRANSFER CABLE ASM 1
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o A Yo i oTHINOGMAA T DESCRIPTION nE
Tk 400-05700 FE IR ALEA CONTROL BOX A ASM 1
2 400-05701 PR 1B CONTROL BOX B ASM 1
3 400-05702 IR A CONTROL BOX C ASM ]
4 400-05648 FPCBH &4t MAIN PCB ASS’Y (1
5 400-05727 SDCHR T £kS £ 4 SDC-MAIN CORD S ASS’Y (1
6 400-05726 SDCHR £8P R &t SDC-MAIN CORD P ASS'Y (1
7 400-00029 SDCHR % SDC PCB A ASS’Y (1
8 400-05393 FLT-SDCH:P R %t FLT-SDC CORD P ASS'Y (1
9 400-05394 FLT-SDC 3P %% FLT-SDC CORD S ASS’Y (1
10 400-05391 IRk 3PRE POWER CORD 3P ASS'Y (1
11 400-05392 ML PR POWER CORD 1P ASS’Y (1
12 400-05388 HIIRERP R4t POWER CORD 1P220V ASS'Y (1
13 400-00056 FLT-T PCB AR% FLT-T PCB A ASS'Y (1
14 400-00046 FLT-T PCB AZ%: FLT-S PCB A ASS'Y (1
15 400-00046 FLT-T PCB AR% FLT-S PCB A ASS’Y (1
16 400-05401 R HL RS FAN MOTOR ASS’Y (1
17 M9017-580-0A0 FEL I L 4 44 POWER CABLE ASM 1
18 M9035-580-0A0 P 5T e 4 POWER SOURCE CORD ASM 1
19 M9034-580-0A0 ek R4 GROUND CORD ASM 1
20 400-0539] HL A R POWER CABLE JE ASS'Y 1
21 M9024-580-0A0 PRI A 44 44 100V POWER CABLE ASM , 100V 1
22 400-05730 XA 2% g o 4 X SENSOR CABLE ASM 1
23 400-05731 V(e I 3% e 4 451 1 Y SENSOR CABLE ASM ]
24 400-05732 PFA% 1K 48 F 4 4 1 PF SENSOR CABLE ASM 1
256 400-05729 THA% R 3% i S 4 TH SENSOR CABLE ASM_ 1
26 400-05733 THAEZ A% e 2 4 4 TT SENSOR CABLE ASM 1
o 400-05734 R BAN SAFETY SW CABLE ASM 1
28 400-05664 INT PCB #R 414 INT PCB ASM 1
29 400-06628 ATE B 4% AT SOLENOID 1
30 400-29901 XiE A L ik X_FEED MOTOR 1
31 400-29902 Yik A 4 ik Y FEED MOTOR 1
32 400-29903 FE BT 5 5% PRESSER LIFTING MOTOR 1
33 400-06864 JeeR ik THREAD CLAMP MOTOR 1
34 400-06912 HETH IR 8% SOLENOID FOR PICK UP ASM 1
35 400-05728 L Bk o 2 1 SOLENOID RELAY CABLE ASM 1
36 400-03484 R S 17 o1 PEDAL SENSOR ASM 1
37 400-05695 WA OPERATION BOX A ASM 1
a8 400-05677 T R PCRA 14 PANEL PCB ASS’Y (1
39 400-28015 A8 i il FLBL AC SERVO MOTOR 1
40 HA-0042500-00 Hx SWITCH 1
41 M9013-590-0A0 BliiiiN:ERd PK57 TRANSFER CABLE ASM 1
42 GPK-570010B0 BEB % 1 PEDAL SWITCH ASM 1
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15.ACCESSORIE PART COMPONENTS

B




o MR, . T AN L i Liticdgnoy G DESCRIPTION  _ _ £ 3
1 400-48536 Mk HEAD COVER 1
2 229-32800 fuges ACCESSORIE BAG 1
3 400-06484 ERAMY SAFETY PLATE ASM 1
4 400-51987 BAREER SAFETY PLATE BASE (1
5__B3120-372-000 ELHIR SAFETY PLATE {1
6  SM-4040655-SP 5T M4 L=6 SCREW M4 L=6 @
7 SM-4040855-SP SRET SCREW (1
8  WP-0450801-SD $#H 4.5X10X0.8 WASHER 4.5X10X0. 8 (@
9 SL-6084092-TN weT BOLT 1
10 WS-0610002-KN HEBH 6.1X2.2X1.5 SPRING WASHER 6.1X2.2X1.5 4
11 400-16195 87T BED HINGE RUBBER 2
12 400-36110 i fRigeTR GREASE JOINT B 1
13 400-13640 hARE GREASE B TUBE 1
14 NM-6060001-SC 8 Mo NUT M6 8
15 WP-0851646-SC _ Wy WASHER 4
16 SM-6066002-TN BBET M6 1.=60 BOLT M6 L=60 4
17 141-01208 kAT HEAD SUPPORT BAR 1
18 B9121-220-0A0 W (A5 OILER (CONTAINING NO. 2 OIL) 1
19 B9121-012-000 b OIL CAN 1
20 _B8202-205-000 b OIL MANAGEMENT 1
21 SK-3311601-SE © KRERET D=3.1 L=16 WOOD SCREW D=3.1 L=16 4
22 229-3306 BETRT K SCREW DRIVER , LARGE 1
23 229-33105 BITRT SCREW DRIVER , MIDDLE 1
24 229-33204 BETETF /M SCREW DRIVER , SMALL 1
25 _B9113-012-000" ]RE  (9%10) WRENCH (9% 10) 1
26 B9140-372-000 AART M HEXAGONAL WRENCH, SMALL 1
27 B9141-372-000 NAETF KM HEXAGONAL WRENCH, LARGE 1
28 GCT-02906000 ANERTF P10 HEXAGONAL SPANNER 1
29  MDP-500B1402 HLEF DPX5 #14-2 NEEDLE DPX 5#14-2 1
30 MDP-170B2102 PLEE DPX 17 421-2 NEEDLE DPX 17#21-2 1
31 MDP-500B1102 HLET DPX5 #11-2 DPX54 11-2 1
32 400-16194 L3k B R4 FRAME SUPPORT RUBBER 2
33 138-12102 Bl BOBBIN 1
34 SM-6066002-TN AT M6 L=60 BOLT M6 L=60 1
35 NM-6060001-SC _BR} Mo NUT M6 1
36 WP-0651646-SC ol WASHER 1
37 135-71906 HIEM CLOTH PRESSER FOOT (RIGHT) 1
38 135-72003 KRR CLOHT PRESSER FOOT (LEFT) 1
39 141-16503 BEAR E FEED PLATE E 1
40 141-16909 EEHR 1 FEED PLATE 1 1
41 135-73407 Eiatit ] FINGER GUARD 1
42 B1111-210-D00 1% BED HINGE 2
43 B1115-210-D00 B HINGE RUBBER ;
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16.EXCLUSIVE PARTS FOR 1900AS (1)

1900ASE A &1+

—-29_



o A R - A SR B _ U orpao. g DRSO I, | oo yot
1 MDP-500B1400 PLEF DPX5 #14 NEEDLE DPX5 #14 1
2 400-05728 PR I R LR SOLENOID RELAY CABLE ASM 1
3 400-11949 EFB CONNECTING ARM B 1
4 WP-0651056-SH HE 6. 5X11X1 WASHER 6. 5X 11X 1 1
5 SD-1201506-TP PRGEARET SHOULDER SCREW 1
6 400-10458 ek i BT WIPER CONNECTING PLATE 1
7 B2101-280-0A0 PRk 4 WIPER ASM 1
8 141-03352 WK% B INNER HOOK PRESSER ASM B 1
9 400-06580 1 SHUTTLE 1
10 400-06722 EHHUALE A NEEDLE PLATE ASM A 1
11 B2417-280-000 B AT AT4h THREAD CUTTER LEVER SHAFT (1
12 B2426-280-000 S mR NEEDLE HOLE GUIDE (1
13 $5-1060210-TP WRAT 3/32-56 L=2.2 SCREW 3/32-56 1=2.2 (2
14 400-06721 4L A NEEDLE PLATE ASM A (1
15 B2424-280-000 [ 5 ) FIXING KNIFE (1
16 SS-7090410-SP ¥RET 9/64-40 1=3.5 SCREW 9/64-40 L=3.5 (1
17 B2418-280-000 B J1EHF MOVING KNIFE LINK (1
18 B2416-280-000 BYER KL AT S THREAD CUTTING LEVER RING (1
19 B2415-280-0A0 BERFTHAL M (A THREAD CUTTER LEVER ASM SMAL (1
20 _B2414-280-0A0 BUSRATH AL (O THREAD CUTTER LEVER ASM LARG (1
21 $5-6110430-TP BRET 11/64-40 L=4.0 SCREW 11/64-40 L=4.0 (1
22 WP-0450846-SP P WASHER (1
23 SS-7110740-TP BEET 11/64-40 L=70 SCREW 11/64-40 L=70 (1
24 B2423-280-00C )] ipEC MOVING KNIFE WASHER C (1
25 B2423-280-00A ) J) A MOVING KNIFE WASHER A (1
26 B2423-280-00B 071 4B MOVING KNIFE WASHER B (1
27 B2423-280-00D BN 7] D MOVING KNIFE WASHER D (1
28 B2423-280-00E Bh7) i HBEE MOVING KNIFE WASHER E (1
29 B2421-280-0A0 AL RS MOVING KNIFE ASM (1
30 SD-0500091-TP PEEIRET D=5.0 H=0.9 HINGE SCREW D=5.0 H=0.9 (
31 400-06912 L 2 44 SOLENOTD FOR PICK UP ASM 1
32 141-41758 F Bk SOLENOID FOR PICK-UP COMPL (1
33 HK-0346100-4A ek 4P HOUSING BLUE 4P (1
34 HK-0346400-00 R PIN CONTACT (2
35 400-06913 PR 2 A SOLENOID INSTALLING BASE (1
36 SL-4030881-SC Y8ET M3X8 SCREW M3X8 (4
37 122-58000 R BUSH (1
38 141-48407 L8 VERTICAL FEED SHAFT SPRING 2
39 400-06525 BlErid ek NEEDLE BAR THREAD GUIDE 1
40 _SM-4061255-SP i85 M6 L=12 SCREW M6 L=12 3
41 SM-6030500-SN UEET M3 L=5 SCREW M3 L=5 1
42 SM-6061802-TP BRET M3 L=18 SCREW M6 L=18 1
43 B1229-232-000 % SNAP RING 1
44  SD-0640216-TP FRHEIRAET SHOULDER SCREW 1
45  SM-1040650-TP 4a) SCREW 4
46 141-42103 R CONNECTING LINK GUIDE 1
47 B1657-506-E00 EE SPRING 1
48  135-40604 EFB DRIVING BAR B 1
49 B3027-450-00B R PIN CONTACT 1
50 SL-6040892-TN PRET BOLT &
51 PD-0201000-0B FrOg SPLIT PIN 1
52 SL-4030681-SC WBET M3 L=6 SCREW M3 L=6 2
53 RC-0410415-KP *#& C-RING 9
54  400-06914 R WORK CLAMP CONNECTING LINK 1



17.EXCLUSIVE PARTS FOR 1900AS (2)
1900ASE B4
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o S MR e A #% ___________ DESCRIPTION _ Lo
1 400-06935 XS ARB CROTH FEED PRESSER PLATE B 1
2 SM-9061403-CP BRET M6 L=14 SCREW M6 L=14 1
3 WP-0612516-SD HM 6. 1X15.2X2.5 WASHER 6.1X15.2X2.5 1
4 SM-6061202-TP AT M6 L=12 SCREW M6 L=12 1
5 WP-0612516-SD AP 6. 1X15.2X2.5 WASHER 6.1X15.2X2.5 1
[} 141-40255 JE B4 14 WORK CLAMP FOOT BRACKET COMPL 1
7 135-41404 4 WORK CLAMP FOOT LIFTING PLATE (1
8 $S-9151120-CP 15T 15/64-28 1L=11 SCREW 15/64-28 L=11 (2
9 WP-0612516-SD HH 6.1X15.2X2.5 WASHER 6.1X15.2X2.5 (2
10 D2545-232-D0A Radia il HINGE SCREW (2
11 D2545-232-DOB BRRRET HINGE SCREW (2
12 D2545-232-D0C PRk igeT HINGE SCREW (2
13 141-41055 JEH PULLING PLATE COMPL (1
14 NS-6110530-SP BREE 11/64-40 NUT 11/64-40 (1
15 141-41105 i FIXING HOOK (1
16 D2512-232-D00 i TORSION SPRING (1
17 D2511-232-D00 BRET SCREW (1
18 141-40354 5 BER INSTALLING BASE COMPL (1
19 141-41402 [ B AR INSTALLING SHAFT (1
20 RE-0700000-K0 £¥ 7 E-RING 7 (2
21 $$-9110920-CP 95T 11/64-40 L=9 SCREW 11/64-40 L=9 (1
22 141-40909 TR ADJUSTING PLATE (1
23 D2515-232-D00 Eiih: 4 TORSION SPRING (1
24 SS-7110510-SP 94T 11/64-40 L=5 SCREW 11/64-40 L=5 (2
25 135-41107 JE B e AR WORK_CLAMP FOOT SPRING HOLDER {
26 141-40552 TEp o S PICK-UP GUIDE COMPL (1
27 $5-1110640-TP 24T 11/64-40 L=5.5 SCREW 11/64-40 L=5.5 (2
28 D2520-232-DA0 Fe TR A 4 WORK CLAMP FOOT (LEFT) ASM (1
29 D2521-232-DA0 A M WORK CLAMP FOOT (RTGHT) ASM (1
30 SD-0550271-TP PREEIRET D=5. 50 H=2.7 HINGE SCREW D=5.50 H=2, 7 (2
a1 141-41204 MR PLATE CAM (1
32 NS-6120480-5P B F} 3/16-28 NUT 3/16-28 (2
33 141-40750 A 5 SR PREVENTING PLATE COMPL (1
34 $5-9110460-CP WEET 11/64-40 L=4 SCREW 11/64-40 L=4 (2
35 141-40206 I PICK-UP_INSTALLING BASE (1
36 141-41501 PiR% FINGER GUARD (1
37 $S-7090610-SP 24T 9/64-40 L=6 SCREW 9/64-40 L=6 (2
38 135-41503 IEEHR FEED PLATE 1
39 §5-9110460-CP BET 11/64-40 L=4 SCREW 11/64-40 L=4 1
40 WP-0501016-SD B 5%10.5X1 WASHER 5X10.5X1 1
41 B3117-352-000 g i THREAD TENSION POST NUT 2
42 D2527-232-D00 i e SLEEVE :
43 D2528-232-D00 i SHAFT i
44 D2529-232-D00 E#H PRESSER SPRING 1
45 135-41602 AR WORK CLAMP FOOT SPRING HOLDER 1
16 SM-5040855-SN 9T SCREW ' 2

32 _



18.EXCLUSIVE PARTS FOR 1902AS,1902AH(1)

1902AS,1902AH & B4
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i e DT BB A AT D o s AT ER s Sasnne GO DESCRIPTION %%
1 B1114-581-000 WA THREAD GUIDE PLATE

2 SM-4061255-SP PRET M6 L=12 SCREW M6 L=12 1
3 400-06525 b AT L2 2 NEEDLE BAR THREAD GUIDE 1
4 D1405-1.7A-M0O LR ipVEs YAl NEEDLE BAR THREAD GUIDE 1
5 MDP-500B1400 Bl DPX5 #14 NEEDLE DPX5 #14 1
6  MDP-170B2100 Bl DPX 17 #21 NEEDLE DPX 17 #21 1
7 137-86306 IRESUESHA] THREAD GUIDE NO. 1 1
8  SM-6030500-SN $24T M3 L=5 SCREW M3 L=5 1
9 Bi229-232-000 154 SNAP RING 1
10 SD-0640216-TP iR ET _ SHOULDER SCREW 1
11 SM-1040650-TP AT SCREW 1
12 400-05712 Feth gl EARTH CODE ASM 1
13 141-43002 IERHR FEED PLATE 1
14 SM-3061052-TP AT M6 L=10 SCREW M6 L=10 1
15 _WP-0621016-SD il 6.2x 13X 1 WASHER 6.2X13X1 1
16 400-06677 AT WIPER CONNECTING PLATE 1
17 B2101-280-0A0 w411 WIPER ASM 1
18 D2101-1.7A-MAO WAL WIPER ASM 1
19 141-03352 A KB INNER HOOK PRESSER ASM B 1
20 141-03659 MK HC SHUTTLE RACE RING ASM C 1
21  400-06580 B SHUTTLE 1
22 400-06581 12 (EED SHUTTLE (1) 1
23 400-06722 FH#ALA NEEDLE PLATE ASM A 1
24 400-06723 FHaR AL NEEDLE PLATE ASM H 1
25 B2417-280-000 ek AT A THREAD CUTTER LEVER SHAFT a
26 B2426-280-000 ANEF B NEEDLE HOLE GUIDE (
27 141-09607 MR NEEDLE HOLE GUIDE (1
28 SS-1060210-TP WRE] 3/82-56 1-2.2 SCREW 3/32-56 1=2.2 (2
29  400-06721 g NEEDLE PLATE (1
30  B2424-280-000 [# e 2 FIXING KNIFE (1
31 $5-7090410-SP 1RE] 9/64-40 135 SCREW 9/64-40 1.-3.5 (2
32 B2418-280-000 &)1V kN MOVING KNIFE LINK (1
33 B2416-280-000 LIk S THREAD CUTTING LEVER RING (1
34 B2415-280-0A0 1Y &4 9 ) /) Fl THREAD CUTTER LEVER ASM SMAL (1
35 B2414-280-0A0 W2k s AAT TUREAD CUTTER LEVER ASM LARG (1
36 SS-6110430-TP AT 11/64-10 1=4.0 SCREW 11/64-40 1=4.0 (1
37  WP-0450846-SP gl WASHER (1
38 SS-7110740-TP e 11/64-40 1=7 SCREW 11/64-40 1=7 (1
39 B2423-280-00C a1 MOVING KNIFE WASHER C (1
40 B2423-280-00A B 1A MOVING KNIFE WASHER A (1
41 B2423-280-00B B BB MOVING KNIFE WASHER B (1
42 B2423-280-00D B 1R MOVING KNIFE WASHER D (1
43  B2423-280-00E T EE MOVING KNIFE WASHER E (1
44  B2421-280-0A0 B I MOVING KNIFE ASM (1
_ 45 SD-0500091-TP BEEERE] D=5.0 11=0.9 HINGE SCREW D=5.0 H=0.9 a
46 135-43764 i CLOTI FEED BASE ASM 1
47 135-44465 ER CLOTH PRESSER FOOT ASM )
48 S5-2110930-SP T 11/64-40 L=8.7 SCREW 11/64-40 1=8.7 (4
49 135-44614 RS % CLOTH FEED BASE COVER (1
50 135-43715 JEJH CLOTH _FEED BASE 1
51 B2539-280-000 iy STUD o
52 CS-087101B-SH P4 D=8.73 W=10 THRUST COLLAR ASM. D=8. 73 W=10 (1
53 SS-8150822-TP WRET 15/64-28 L=8 SCREW 15/64-28 |.-8 (2
54 13543806 JE B4 b BALL HOLDER (1
55 S$-7151210-SP $BE] 15/64-28 L=12 SCREW 15/64-28 1.=12 (1
56 B2549-280-000 Wk WORK CLAMP FOOT MOUTING BASE (7
57 B2548-280-000 HER e BALL RETAINER 1
58 SS-7110740-TP $B5T 11/64-40 L=7 SCREW 11/64-40 1.=7 (1
59 135-43905 5 A SPRING SUSPENSION (1
60 SS-6120940-5P 9RET 3/16-28 L=9 SCREW 3/16-28 1.=9 (2
61 135-44705 s 4 SPRING (1
62 B3413-552-000 FriRel SUSPENSTON SCREW (1
63 135-44051 BT LIFTING LEVER ASM (1
64 SS-8150822-TP 5T 15/64-28 L=8 SCREW 15/64-28 1.=8 2
65 B1816-280-000 | GUIDE PIN (2

<B4 ~



,1902AH(2)TABLE STAND COMPONENTS

19.EXCLUSIVE PARTS FOR 1902AS

1902AS,1902AH%E 25 ¢4




27, 2 VO % SBE) Sor-P2AEGE 0P BRA0RL B0Ee DESCRIPTION_ _ _ _ _ _ ¥t
1 135-08056 pla T-STAND COMPL 1
2 111-57559 B A T-STAND ASM (1
3 111-57658 A AR R STAND UPPER RIGHT (1
4 111-57757 o R STAND UPPER LEFT (1
5 111-57955 Aikge STUD ASM RIGHT (1
6 111-58052 b STRUT JUNCTION(LEFT) (1
i 111-58300 R STAND SIDE SUPPORT (1
8 111-58409 BRI STAND SIDE SUPPORT (1
9 111-58607 AR RUBBER CAP (4
10 170-07420 R NUT (2
11 WP-1302501-SE R M12 WASHER M12 (4
12 WS-1253010-KN LS 12.5X21.5%3 SPRING WASHER 12.5X21.5X3 (4
13 BB10B-555-0A0 AT ADJUSTING SCREW ASM.WITH CAP (4
14 NM-6120003-SE W M12 NUT M12 (4
15 111-58508 SEATAR PLATE (2
16 SL-9082091-SE PRETHY WASHER HEXAGONAL BOLT (12
17 138-17754 it Tt Z-STAND PEDAL ASM (1
18 GPF-060600A0 B4 PEDAL ASM (1
19 GPF-06080000 HEAT I B PEDAL ADJUSTING PLATE (1
20 111-59001 Bt A PEDAL SHAFT BRACKET 2
21 B8153-771-000 EAAR A PEDAL CONNECTING ROD (1
22 D8113-555-B00 SEBI A PEDAL BUSHING (2
23 SM-9061203-SE BRET M6 L=12 SCREW M6 L=12 (2
24 WP-0871016-SE #H 6. 7X13X1 WASHER 6. 7X 13X 1 (2
25  ¥WS-0621210-KP HRE 6.2X11.4%1.2 SPRING WASHER 6.2X11.4X1. 2 (2
26 SM-9082023-SE 85T M8 1=20 SCREW M8 L=20 (2
27  WP-0871602-SE M 8. 7X18X1.6 WASHER 8. 7X 18X 1.6 4
28  WS-0861410-KR PR 8.6X15%1.4 SPRING WASHER 8.6X15X1. 4 (2
29  NM-6080721-SE SREE M8 NUT M8 (2
30 400-05709 AR RELAY CODE ASM 1
31 400-05739 INT PCBHLAZ INT PCB CODE ASM (1
32 400-05740 ACH ik AC CODE ASM Q1
33 400-05711 {7 JIE ik p e B4 SERVO MOTOR P CODE ASM (1
34 400-05710 fi) it 2 3k S F 4% SERVO MOTOR S CODE ASM (1
35 400-05735 Xk G X _MOTOR CODE ASM (1
36 400-05736 Y R4 Y MOTOR CODE ASM (1
37 400-05737 PH g4 1 P MOTOR CODE ASM (1
38 400-05738 THELZH T MOTOR CODE ASM (1
39 M9640-510-00A H 43 CABLE CLIP (3
40 SK-3382001-SE $B4T D=3.8 L=20 SCREW D=3.8 L=20 (6
41 400-06887 4B TABLE B 1

=36~



20.EXCLUSIVE PARTS FOR 1903AS-301,1903AS-302 (1)

1903AS-30,1903AS-302% A &4

287



e i e £ DESCRIPTION E% 4

1 400-06923 Hee it THREAD TAKE UP B COMPL 1
2 400-06924 PRk FraL THREAD TAKE UP LEVER B ASM Y (1
3 400-06925 PREEHT THREAD TAKE UP LEVER B Q
4 B1908-505-000 IR AE THREAD PASS BUSH (1
5 SB-1080022-00 Sk BEARING (2
6  SB-1040016-00 Bk BEARING (1
7 400-06534 AT NEEDLE BAR CRANK ROD ASM (1
8 400-06535 HHER NEEDLE BAR CRANK ROD (1
9 SB-1080023-00 Hhr& BEARING (1
10 228-91006 AT E NEEDLE BAR CRANK ROD BUSH (1
11 400-06532 HREREAT THREAD TAKE UP CRANK (1
12 400-06926 EHFF B NEEDLE ROD CRANK B (1
13 B1903-552-000 W] LEFT SCREW (1
14 400-06525 LagisvEs NEEDLE BAR THREAD GUIDE 1
15 MDP-170B1400 HLEE DOX17 #14 NEEDLE DOX17 #14 1
16 SM-6061802-TP BET M6 L=18 SCREW M6 L=18 1
17 400-11949 B CONNECTING ARM B 1
18 B2619-372-000 4] STOP MOTION TRIPPING LEVER CAM 1
19 B1853-512-00E s HOOK SHAFT WASHER 1
20 SD-0791271-SP _ PRBERET D=T.94 H=12.7 HINGE SCREW D=7.94 H=12.7 1
21 400-06937 REEIEF B WIPER CONNECTING PLATE B 1
22 400-33047 kAl WIPER ASM 1
23 $5-5060310-SP WA 3/32-56 1-2.8 SCREW 3/32-56 1=2.8 2
24 400-09860 W WIPER THREAD CATCH SPRING 1
25 141-03352 B B INNER HOOK PRESSER ASM B 1
26 400-06580 e YR Eh SHUTTLE 1
27 400-06525 iR NEEDLE PLATE ASM M 1
28 40006726 Bt a4 NEEDLE PLATE ASM K 1
20 400-06721 B NEEDLE PLATE (1
30 MAZ-15801000 31 # GUIDE {1
31 MAZ-15601000 TR GUIDE (1
32 B2424-280-000 e 7] FIXING KUIFE (1
33 B2421-280-0A0 BT MOVING KNIFE ASM (1
34 B2418-280-000 BIFF MOVING KNIFE LINK (1
35 B2416-280-000 N THE THREAD CUTTING LEVER RING (1
36 B2415-280-0A0 EIPALIE N THREAD CUTTER LEVER ASM SMALL (1
37 B2414-280-0A0 FpLis IN] THREAD CUTTER LEVER ASM LARG (1
38 B2417-280-000 I pAL R i THREAD CUTTER LEVER SHAFT (1
39 SS-1060210-TP HEET 3/32-56 L=2.2 SCREW 3/32-56 1=2.2 (2
40 _SD-0500091-TP PERET D=5.0 H=0.9 HINGE SCREW D=5.0 H=0.9 (1
41 $5-7110740-TP WET 11/64-40 L=T0 SCREW 11/64-40 L=7 ¢!
42 $5-6110430-TP WET 11/64-40 L=4.0 SCREW 11/64-40 1=4.0 (1
43 $5-7090410-SR $B4T 9/64-40 1=3.5 SCREW 9/64-40 L=3.5 (2
44  B2423-280-00A IR A MOVING KNIFE WASHER A (1
45 B2423-280-008 FJIHN B MOVING KNTFE WASHER B (1
46 B2423-280-00C ;IR C MOVING KNIFE WASHER C (1
47 B2423-280-00D ;IS D MOVING KNIFE WASHER D (1
48 B2423-280-00E A E MOVING KNIFE WASHER E (1
49  WP-0450846-SP B WASHER ¢
50 SM-6030500-SN AT M3 L=5 SCREW M3 L=5 1
51 RC-0470611-KP I N RETAINING RING 4.7 1
52  SD-0640216-TP ST IRET SHOULDER SCREW 1
53 SM-1040650-TP AT SCREW 4
54 400-10429 AT B COUNTER WEIGHT B 1
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Fg Bg £ DESCRIPTION E o
S e 1 - | 1 CUOTH RHRD BLARE ket ar
2 400-06935 1k R CLOTH FEED PRESSER PLATE B 1
3 141-48407 R VERTICAL FEED SHAFT SPRING 1
4 141-45858 EMA VERY SMALL CLAMP MECHANTSM ASM 1
5 141-45650 TERA 1 MEDIUM CLAMP MECHANISM ASM 1
6 141-46104 TSR FHER PICK-UP INSTALLING BASE (1
7 141-46203 TR FHAR PICK-UP FOOT INSTALLING BASE (1
8  141-46302 hE PICK-UP FOOT INSTALLING BASE (1
9 B2552-372-000 SERLAR BUTTON CLAMP SLIDE (1
10 MAZ-15513000 S BUTTON CLAMP JAW LEVER SPRING (1
11 MAZ-15514000 SO SUPPORT PLATE (1
12 MAZ-15515000 bige SLIDE BLOCK a
13 135-40901 ke STATIONING BLOCK SHAFT\ (1
14 141-46401 EAR PRESSER PLATE (1
15 141-49058 EePLY iR MIDDLE CLAMP_JAW_LEVER ASM R Q
16 MAZ-15507000 A TR SMALL CLAMP JAW LEVER ASM L (1
17 MAZ-15509000 I SPRING RIGHT (1
18  $5-7090410-SP BRET 9/64-40 1=3.5 SCREW 9/64-40 1=3.5 (1
19 141-49009 kR PLATE L R (1
20 $S-2060310-SP 5] 3/32-56 L=3 SCREW 3/32-56 L=3 (1
21 141-49157 Ze AL MIDDL CLAMP JAW LEVER ASM L (1
22 MAZ-15508000 Fe T SMALL CLAMP JAW LEVER L (1
23  MAZ-15510000 R SPRING , LEFT Qa -
24 $S-7090410-SP BRET 9/64-40 L=3.5 SCREW 9/64-40 1=3.5 (1
25 141-49108 JER R PLATE L, L (1
26 $5-2060310-SP WRET 3/32-56 L=3 " SCREW 3/32-56 L=3 (1
27 MAZ-158070BB i E RS EXTRA SMALL CLAMP LEVER ASM L (1
28 MAZ-158070AB A EXTAR SMALL CLAMP LEVER ASM L (1
29 MAZ-15809000 P SPRING RIGHT (1
30 _SS-7090410-SP YB4T 9/64-40 1=3.5 SCREW 9/64-40 L=3.5 (1
31 MAZ-158080BB Ze P 4 EXTRA SMALL CLAMP LEVER ASM L (1
32 MAZ-158080AB Fo T EXTRA SMALL CLAMP LEVER ASM L (1
33 MAZ-15810000 P SPRING LEFT (1
34 §5-7090410-SP SB%T 9/64-40 L=3.5 SCREW 9/64-40 1=3.5 (1
35 D3130-M1Y-C00 fiigize 4 FINGER GUARD (1
36 141-41402 Jig e INSTALLING SHAFT (1
37 B2548-372-000 WY E SNAP FASTENER CLAMP STOP LEVER (1
38  B2549-372-000 HRET CLAMP SCREW A (1
39 B2553-372-000 iR NUT (1
40 B2560-372-000 [ e BUTTON CLAMP_STOP PIN (2
41 SD-0640391-TP HEEIRET D=6. 35 H=3.9 HINGE SCREW D=6.35 H=3.9 (2
42 SD-0550181-SP IR E] D=5.50 H=1.8 HINGE SCREW D=5.50 H=1.8 (1
43 SD-0550301-SP EreEiBeT D=5.5 H=3 HINGE SCREW D=5.5 H=3 (1
44 SS-9621413-SP 94T 3/16-32 L=13.5 SCREW 3/16-32 1=13.5 (2
45 §5-9110460-CP SRET 11/64-40 L=4 SCREW _11/64-40 L=4 (2
46 NS-6150310-SP R 15/64-28 NUT 15/64-28 §
47  RE-0700000-K0 £®& 7 E-RING 7 (2
48 WP-0501016-SD # 5X10.5%1 WASHER 5% 10.5%1 (2
49 D2548-232-D00 % SNAP RING FOR CONNECTING ROD (1
50 MAZ-15502000 ik PRESSURE _PLATE 1
51 MAZ-15602000 Eh# PRESSURE PLATE 1
52 $$-9110543-CP BRAT 11/64-40 L=5.3 SCREW 11/64-40 1.=5.3 1
53 WP-0501016-SD i 5%10.5%1 WASHER 5 10.5X1 1
54 B3125-012-000 LR 4% 5 THREAD TENSION NUT 2
55 D2527-232-D00 AEH SLEEVE 11
56  141-46906 P ADJUSTING SHAFT 1
57  138-12003 E#® PRESSURE SPRING 1
58 138-11906 GHER ACCEPT PLATE UPPER 1
59  SM-5040855-SN BT SCREW 2
60 MAZ-15516000 % MOVING PLATE 1
61 SS-9151120-CP IRET 15/64-28 L=11 SCREW 15/64-28 L=11 2
62 WP-0612516-SD P 6.1X15.2X2.5 WASHER 6. 1% 15.2X2.5 2
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B o e DESCRIPTION

1 MDP-500B1402 PLEF DPX5 #14-2 NEEDLE DPX5 #14-2 1
2 MDP-500B1602 BLEF DPX5 #16-2 NEEDLE DPX5 #16-2 1
3 MDP-170B2102 PLEE DPX1T #21-2 NEEDLE DPX17 #21-2 1
4 MDP-170B1402 PLEF DPX17 #14-2 NEEDLE DPX17#14-2 1
5 400-06485 EERAY B SAFETY PLATE ASM B 1
6 138-89407 TAW SAFETY PLATE (1
7 400-52810 AR 2% SAFETY PLATE INSTALLING BASE (1
8  SM-4040655-SP 9RE] M4 L=6 SCREW M4 L=6 (2
9 SM-6041150-TP [H4) SCREW (2
10 WP-0450801-8D K 4.5X10X0.8 WASHER 4.5X10X0. 8 (2
11 178-48458 e BUTTON TRAY ASM 1
12 400-33635 EiiEiIEAY BUTTON TRAY BASE 1
13 SM-6061202-TP 9RET M6 L=12 SCREW M6 L=12 1
14 SK-3412001-SE AHRE] D=4.1 L=20 WOOD SCREW D=4.1 L=20 2
15 141-46757 M BUTTON RISING BAR ASM 1
16 WP-0370316-SD HBE 3.7TX8X0.3 WASHER 3. 7X8x0. 3 (2
17 SS-9090813-TP 4T 9/64-40 L=8 SCREN 9/64-40 =8 (1
18 141-46807 B INSTALLING BASE (1
19 141-46708 % BUTTON RISING BAR (1
20 55-6080340-SP BT 1/8-44 1=2.9 SCREW 1/8-44 1=2.9 (1
21 141-48852 EEIERES SMALL CLAMP JAW LEVER ASM R 1
22 MAZ-15507000 AN e = SMALL CLAMP JAW LEVER ASM L (1
23 MAZ-15509000 HWE SPRING RIGSH (1
24 141-48803 JEkHR PLATE K R (1
25 §5-7090410-SP YBET 9/64-40 1=3.5 SCREW_9/64-40 1=3.5 (1
26 SS5-2060310-SP W] 3/32-56 L=3 SCREW 3/32-56 =3 (1
27 141-48951 N e SMALL CLAMP JAW LEVER ASM L 1
28 MAZ-15508000 HAN A e SMALL CLAMP JAW LEVER L (1
29 141-48902 SRR PLATE K L (1
30 $$-7090410-SP _ UBET 9/64-40 L=3.5 SCREW 9/64-40 L=3.5 (1
31 MAZ-15510000 2% SPRING LEFT (1
32 §S-2060310-<p BRET 3/32-56 L=3 SCREW 3/32-56 L=3 (1

s B0
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P DESCRIPTION o

TR = S s T T haa s . AWORE, CLAMDT ROOT AN FARS 1S it sr B ar | 1 f et =
2 18600 A5 T B £ o WORK CLAMP FOOT (1
3 18709 2 TR B0 1 1 WORK CLAMP FOOT (4
1 18557 T BRI WORK CLAMP FOOT ASM 1
3 A IR WORK CLAMP FOOT RIGHT 1
: 1

e B WORK CLAMP FOOT

(5]

7 A B CLOTH PRESSE 1
B e WORK CLAMP FOOT 1
9 AR WORK CLAMP FOOT A (1
10 L AR WORK CLAMP FOOT ASM |
11 A7 R WORK CLAMP FOOT RIGHT 4]
12 Py ] WORK CLAMP FOOT LEFT ¢
13 T B PRESSER ASM 1
14 A7 B WORK CLAMP FOOT RIGHT Q1
13 ZE I WORK CLAMP FOOT LEFT [41
16 T B £ 1 WORK CLAMP FOOT ASM 1
17 135-71906 A5 EE CLOTH PRESSER FOOT (RIGHT) Q1
18 135-72003 praid | CLOTH PRESSER FOOT (LEFT) (1
19 135-61360 s B EH {4 WORK CLAMP FOOT ASM 1
20 135-61352 AT SR WORK CLAMP FOOT ASM RIGHT 4]
21 135-61303 A P B 26 4 CLOTH PRESSER FOOT (RIGHT) (1
22 135-62509 A P A PRESSER FOOT SLIDING PLATE (R (1
23 SS-1110640-TP WRE] 11/64-40 L=5.5 SCREW 11/64-40 1=5.5 (1
24 135-61451 A R B A A WORK CLAMP FOOT ASM LEFT (1
25 135-61402 TR CLOTH PRESSER FOOT (LEFT) (4]
26 135-62608 2 R A PRESSER FOOT SLIDING PLATE (L (1
27 S§-1110640-TP WRET 11/64 1L=5.5 SCREW 11/64 L=5.5 (1
28 141-16107 PR A FEED PLATE A 1
29 141-16404 iXmHR D FEED PLATE D 1
30 141-16305 %R C FEED PLATE C 1
31 135-48003 AL HEL FEED PLATE 1
3z 135-54506 %R FEED PLATE 1
33 141-16602 IXEHR F FEED PLATE F 1
34 141-16206 IXEHE B FEED PLATE B 1
a5 141-16503 AREHE E FEED PLATE E 1
36 141-16701 R G FEED PLATE G 1
37 135-33104 iRk b FINGER GUARDE 1
38 135-48300 ki b FINGER GUARDE 1
39 135-73407 Eakich FINGER GUARDE 1
40 141-20000 EIAE ki3 FINGER _GUARDE 1
41 SM—-B040302-TP 7] iz gt T SETSCREW 1
1z B2426-280-000 7L S NEEDLE HOLE GUIDE 1
43 B2426-280-00B L B N LE HOLE GUIDE B 1
44 141-09607 AL T NEEDLE HOLE GUIDE 1
45 D2426-282-C00 #FL S [ e NEEDLE HOLE GUIDE 1
16 D2426-MMC-KOO L 5 i i NEEDLE HOLE GUIDE 1
a7 141-03253 et R A INNER HOOK PRESSER ASM A 1
48 141-03352 ol 2 i BB INNER HOOK PRESSER ASM B 1
49 141-03659 HEHR R C SHUTTLE RACE RING ASM C 1
50 B18B17-210-DAD TR AR D SHUTTLE RACE RING ASM D 1
51 141-20109 IR A FEED PLATE BLANK A 1
52 141-20208 XEHE B FEED PLATE BLANK B 1
53 141-20505 IXKHR C FEED PLATE BLANK C 1
54 141-20307 IXEHE D FEED PLATE BLANK D 1
55 141-20406 IR ER E FEED PLATE BLANK E 1
56 141-21701 A TR CLOTH PRESSER BLANK R (SURFACE) 1
57 141-21800 25 AR R BLANK L (SURFACE) 1
58 141-21909 ESPITE ER BLANK RIGHT 1
59 141-22006 i TRAR CLOTH PRESSER BLANK LEFT 1
60 141-21263 JTEBELE WORK CLAMP FOOT ASM 1
61 141-21255 A= T 0 61 45 WORK CLAMP FOOT ASM RIGHT 1
62 141-21354 F TR AL WORK CLAMP FOOT ASM LEFT (1
63  WS-0451040-KP PR 4. 5X 8. 5% 1 SPRING WASHER 4. 5X8.5X | (2
64 SS-7110710-SP WET 11/64-40 L=7 SCREW 11/64-40 L=7 (2
65 141-16800 X LR H FEED PLATE H 1
66 141-16909 XEHE 1 FEED PLATE 1 1
67 135-54803 3% R FEED PLATE 1
68 141-37608 AEIR R WORK CLAMP FOOT LEFT 1
69 141-37509 AR PHR WORK CLAMP FOOT A RIGHT 1
70 141-35305 i = .7 FINGER GUARDE 1
71 SM—-B040302-TP 2 R T SETSCREW 1
72 141-37806 A7 R CLOTH PRESSER FOOT B RIGHT i
73 141-37707 HRHRA CLOTH PRESSER LOWER PLATE A 1
74 141-38002 FEdeHB CLOTH PRESSER LOWER PLATE B 1
75 141-37905 pasdacy, i CLOTH PRESSER FOOT B LEFT 1
76  400-21851 i FRAR WORK CLAMP BLANK RIGHT (PLATING 1
77 400-21853 Fagie WORK CLAMP BLANK RIGHT (NO PLATING 1
7R 400-21852 A AR WORK CLAMP BLANK LEFT (PLATING 1
79 400-21854 2 R WORK CLAMP BLANK LEFT (NO PLATING 1
BO  400-21855 LA A EFEED PLATE A (NO G1ZA/PLATING 1
B1 400-21856 IXKHR B FEED PLATE B (NO GIZA NO PLATING 1
82 400-21857 xR C | PLATE C (NO GIZA/SUS 1
B3 400-21858 iXEHE D FEED PLATE D (GIZA/PLATING 1
84 400-21859 XEHR E FEED PLATE E (GIZA/NO PLATING) 1
85 400-21873 IR D914 FEED PLATE D9-14 1
B6 400-21876 XM 12 FEED PLATE 12 1
87 400-21879 IXEHR 10 FEED PLATE 10 1
88 400-21882 XK 14 FEED PLATE 14 1
89 400-21870 AR IR HR I B WORK CLAMP FOOT BLANK LEFT 1
90 400-21872 ZEIRKHRTERY D914 WORK _CLAMP_FOOT D9-14LEFT 1
91 400-21869 A5 18N TR WORK CLAMP FOOT BLANK RIGHT 1
92 400-21871 ATIRRHR M D9-14 WORK CLAMP FOOT D9-14 RIGHT 1
93 400-21874 A7 IR A B WORK CLAMP FOOT 12 RIGHT 1
94 400-21877 A5 3R B WORK CLAMP FOOT 10 RIGHT 1
95  400-21880 Ao 3R B R B WORK CLAMP FOOT 14 RIGHT 1
96 400-21875 22 3% R FR WORK CLAMP FOOT 12 LEFT 1
97  400-21878 P A% N TR B WORK CLAMP FOOT 10 LEFT 1
98  400-21881 2R R R WORK CLAMP FOOT 14 LEFT 1

sl —
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i 5 E4 DESCRIPTION b8

1 135-45660 TR B4 WORK CLAMP FOOT ASM 1
2 135-47161 T B4 A WORK CLAMP FOOT ASM 1
3 135-45504 FEAR FEED PLATE 1
4 135-45801 AR FEED PLATE 1
5 135-47005 A FEED PLATE 1
6  135-46700 AR CLOTH PRESSER PLATE 1
7 135-48706 AR CLOTH PRESSER LOWER PLATE 1
8  MAZ-15701000 ANEFIR GUTDE 1
9  MAZ-15702000 BEBHR PRESSURE PLATE 1
10 MAZ-157070BB RNy R LARGE CLAMP JAP LEVER ASM R 1
11 MAZ-157070AB A IEE LARGE CLAMP JAW LEVER ASM R (1
12 MAZ-15709000 JERHR SPRING RIGHT (1
13 $$-7090410-SP %] 9/64-40 1=3.5 SCREW 9/64-40 L=3.5 (1
14  MAZ-157080BB 7o N4 44 LARGE CLAMP JAW LEVER ASM L 1
15 MAZ-157080AB 2B LARGE CLAMP_JAW LEVER ASM R (1
16 MAZ-15710000 kR SPRING LEFT (1
17 §§-7090410-SP #R4T 9/64-40 L=3.5 DSCREW 9/64-40 1=3.5 (1
18 141-49603 AR GUIDE 1

~ 46 —
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Jia=s Es £ DESCRIPTION o
Sl A I46058 el T | e ) R e s | aw o PICK-UP DEVIGE COMPL | o7 2.0 Fdi e
2 SS-7110740-TP BEET 11/64-40 L=7 SCREW 11/64-40 L=7 (2
3 MAZ-16012000 T AW LEVER SPRING HOOK (1
4 MAZ-16013000 BT E BUTTON SUPPORT LEVER SPRING (1
5  141-46203 TR T4 PICK-UP_FOOT INSTALLING BASE (1
6 141-46104 TR B3 T4 PICK-UP INSTALLING BASE (1
7 141-41402 Btk INSTALLING SHAFT (1
8  RE-0700000-KO0 W7 E-RING 7 (2
9 MAZ-15515000 PR SLIDE BLOCK (1
10 141-46401 T4 'RESSER PLATE (1
11 MAZ-16014000 FILAT I 2 BUTTON SUPPORT RELEASE LEVER (1
12 SS-7110740-TP WEL 11/64-40 1=7 SCREW 11/64 40 1.-7 (1
13 MAZ-16011000 [ 52 1 BUTTON SUPPORT LEVER SHAFT (1
14 SS-T110740-TP AT 11/64-40 17 SCREW 11/64 40 1.7 (1
15 MAZ-16004000 4R BUTTON CLAMI® BASLE (
16 SS-6111052-TP 043 SCREW (1
17 WP-0482086-SD BT 48X 11.5X2 WASHER 4. 8X 11, Hxd (1
18 MAZ-16005000 [T BUTTON CLAMP BASE (
19  §5-7090510-SP Y] 9/64 10 11,6 SCREW 9/64 140 14,6 (1
20 (CS-0640811-SP £5 D 6,35 W8 THRUST COLLAK D 6.30 W R (
21  SS-8110410-TP WA 11/60°140 1, 3.5 SCREW 11/64 10 1-3.5 (1
22 MAZ-16010000 F18 BUTTON SUPPORT 1 EVER (1
23 MAZ-160090A0 [ RVE(RLS BUTTON SUPPORT RUBBER ASM (1
24 MAZ-16009000 iih £ BUTTON SUPPOKT RUBBER (
25 32406-372-000 -*lﬂ SHANK BUTTON HOLDING CLAMI (1
26  SS-T7110740-TP WE 116090 LT SCKEW 11/64 40 17 (1
27  MAZ-16002000 h3 N ¥ FEED PLATIE (1
28  MAZ-1600300A RS A FEED PLATE A (1
29  SS-6110480-SP B L6 10 113 SCREW 11764 40 11 (1
30  S$S-9111010-5SP BRE] LL/64-10 19,5 SCREW 11/64 40 1 9 5 (1
31 WP-0482086-5D I 48X 11, 5%2 WASHER 4. 8BX 1. Hx2 (1
32 WP-0501016-SD By 5X10.5% 1 WASHER 5% 10, 0% | (22
33 MAZ-15514000 AR SUPPORT P'LAT (1
34 135-40901 (53] STATIONING BLOCK SHAL] (
35  D2548-232-D00 W E® SMNAP RING, FOR CONNECTING ROD (1
36 NS-6150310-SP WEE 15/61-28 AT 15/61 28 (1
37  S5-9110460-CP WET 11/64-40 1=4. 3 SCREW 11/64 40 1 4.3 (u
38  §5-9621413-SP BEl 3/16-32 1=13.5 SCREW 3/16 32 1145 (o
39 MAZ-16022000 iR BUTTON CLAMIP SEPPORT FRONI (
40 MAZ-16023000 15 A AR BUTTON CLAMP SUPPORT REAR (l
41 D1401-M1Y-COA EHH NEEDLE BAR I
42 MAZ-160170A0 A WIPER ASM I
43 138-10908 YA MOVING PLATE LINK A I
44 §5-6090612-TP 5T 9/64-40 L=6 SCREW 9/64-10 1. 6 2
45 MAZ-16015000 A ISR BUTTON SLPPORT LINK |
46 SD-0640321-TP BrEEERET D=6.35 H=3.2 HINGE SCREW D=6. 35 1 3. 2 |
47 MAZ-16021000 SRR NEEDLE HOLE GUIDE |
48 MTQ-300B1400 BLEE TQX3 #14 NEEDLE TQX3 #14 I

49 141-48209 #E BUSHING
50 400-10103 P CONNECTING LINK |
51  SL-6040892-TN BREIRET BOLT 2

.



